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8. BANDWIDTH TEST

8.1 LIMIT
FCC Partl5 15.247,Subpart C
. . FrequencyRange
Section Test Item Limit Result
(MH2)
15.247 (a)(1) Bandwidth N/A 2400-2483.5 PASS
Spectrum Parameter Setting
Attenuation Auto
Span Frequency > Measurement Bandwidth or Channel Separation
RB 30 kHz (20dB Bandwidth) / 30 kHz (Channel Separation)
VB 100 kHz (20dB Bandwidth) / 100 kHz (Channel Separation)
Detector Peak
Trace Max Hold
Sweep Time Auto

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW= 30KHz, VBW=100KHz, Sweep time = Auto.

8.3 TEST SETUP

Specturm <

Analyzer =UT

8.4 EUT OPERATION CONDITIONS
Please refer to section 3.1.4 of this report.

8.5 TEST RESULTS
Note: The test data please refer to APPENDIX 1.
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9. OUTPUT POWER TEST

9.1 LIMIT
FCC Part 15.247,Subpart C
Section Test Item Limit Frequency Range (MHz) | Result
1 W or 0.125W
if channel separation >
15.247 Output 2/3 bandwidthprovided 2400-2483.5 PASS
(a)(1)&(b)(1) Power | thesystems operatewith an
output power no greater
than125 mW(20.97dBm)

9.2 TEST PROCEDURE

This is an RF-conducted test to evaluate maximum peak output power. Use a direct connection
between the antenna port of the unlicensed wireless device and the spectrum analyzer, through
suitable attenuation. The hopping shall be disabled for this test:

a) Use the following spectrum analyzer settings:

1) Span: Approximately five times the 20 dB bandwidth, centered on a hopping channel.

2) RBW > 20 dB bandwidth of the emission being measured.

3) VBW = RBW.

4) Sweep: Auto.

5) Detector function: Peak.

6) Trace: Max hold.

b) Allow trace to stabilize.

¢) Use the marker-to-peak function to set the marker to the peak of the emission.

d) The indicated level is the peak output power, after any corrections for external attenuators and
cables.

e) A plot of the test results and setup description shall be included in the test report.

NOTE—A peak responding power meter may be used, where the power meter and sensor system
video bandwidth is greater than the occupied bandwidth of the unlicensed wireless device, rather
than a spectrum analyzer.

PKPM1 Peak power meter method:

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to the
DSS bandwidth and shall use a fast-responding diode detector.
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9.3 TEST SETUP

Specturm <

Analyzer eUT

9.4 EUT OPERATION CONDITIONS

Please refer to section 3.1.4 of this report.

9.5 TEST RESULTS
Note: The test data please refer to APPENDIX 1.
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10. ANTENNA REQUIREMENT

10.1 STANDARD REQUIREMENT
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

10.2 EUT ANTENNA
The EUT antenna is PCB Antenna. It comply with the standard requirement.
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APPENDIX 1-TEST DATA

1. Dwell Time

NVNT 1-DH1 2441 0.383 121.411 317 31600 <=400 Pass
NVNT 1-DH3 2441 1.639 260.601 159 31600 <=400 Pass
NVNT 1-DH5 2441 2.887 308.909 107 31600 <=400 Pass
NVNT 2-DH1 2441 0.392 123.48 315 31600 <=400 Pass
NVNT 2-DH3 2441 1.644 259.752 158 31600 <=400 Pass
NVNT 2-DH5 2441 2.892 292.092 101 31600 <=400 Pass
NVNT 3-DH1 2441 0.392 123.088 314 31600 <=400 Pass
NVNT 3-DH3 2441 1.643 257.951 157 31600 <=400 Pass
NVNT 3-DH5 2441 2.894 350.174 121 31600 <=400 Pass
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Test Graphs
Dwell NVNT 1-DH1 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RE 509 AC SEMSE:INT M ALIGH OFF 03:15:27 PM Mar 28, 2025
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[- 345 6
PNO: Fast ~»— THig: Video T PE | Wit
. P RN NN N

I IFGain:Low #Atten: 30 dB DET

AMkr1 383.0 ps|
Ref Offset 2.56 dB
IlggBrdiv sz 225.e56 dBm 6.49 dB|
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TRIG LWL

286

=744 yi

-17.4

=274

-37.4

Span 0 Hz

Center 2.441000000 GHz
#VBW 3.0 MHz Sweep 2.000 ms (10001 pts
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< [ v [ FUNCTON _[FUNC

A2 t (A 3830 us (A) 6.49 dB
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MSG %‘STATUS‘

Dwell NVNT 1-DH1 2441MHz Accumulated

RL RF 509 AC SEMNSE:INT A ALIGN OFF 03:16:00 PM Mar 28, 2025
Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACEII] 234 5 6
PNO: Fast —»— Trig:Free Run TYPEIWY
IFGain:Low #Atten: 30 dB DET|P MR N M
Ref Offset 2.56 dB
10 dBidiv.~ Ref 22,56 dBm
JLog
126
256
744
7.4
27.4
374
474
7.4
-B7.4
Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.60 s (10001 pts

IMSG | WSTATUS‘
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Agilent Spectrum Analyzer - Swept SA

Dwell NVNT 1-DH3 2441MHz One Burst

RL RF s50Q AC SEMSE:INT M ALIGH OFF 03:16:53 PM Mar 28, 2025
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[ - 3456
PHO: Fast ~»— Trig:Video THPE |Vt
I IFGain:Low #Atten: 30 dB DET|P PR
Ref Offset 2.56 dB AMkr1 1.639 ms
E%gBidiv Ref 22.56 dBm -2.18 dB|
126
258 3 ’1A2
A N TRIG TV
-17.4
24
<374
=474
574
-7 .4 ' LA r T
Center 2441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 4.000 ms (10001 pts

FUNCTION FUNC

1639 ms (A) 218 dB
500.0 us -3.45 dBm

" | B8

%‘STATUS ‘

Dwell NVNT 1-DH3 2441MHz Accumulated

RL RF S0%  AC SEMSEINT] ANALIGH OFF 03:17:26 PM Mar 28, 2025

Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[1[2 345 6

n Trig: Free Run TYPE |Vttt
PHO: Fast ~»—
IFGain:Low #Atten: 30 dB pET|P M

Ref Offset 2.66 dB
10 dBidiv.~ Ref 22.56 dBm
JLog

126

256
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-7 4

e o

-37.4
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Center 2.441000000 GHz
|Res BW 1.0 MHz

Span 0 Hz
#VBW 3.0 MHz Sweep 31.60 s (10001 pts

IMSG|
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Agilent Spectrum Analyzer - Swept SA

Dwell NVNT 1-DH5 2441MHz One Burst

AN ALIGH OFF 03:37:21 PM Mar 28, 2025

RL RF s50Q AC SENSE:INT
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[[Z 3056
PHO: Fast ~»— Trig:Video THPE |Vt
| IFGain:Low #Atten: 30 dB DET|F MR F T
Ref Offset 2.56 dB AMkr1 2.887 ms|
E%gBidiv Ref 22.56 dBm 1.39 dB
126
250 R T T R A . TRIG VL
<744
-17.4
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574 |
-B7.4 '---— |
|
Center 2441000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 3.0 MHz Sweep 4.000 ms (10001 pts

A2 t (A 2887 ms (A) 1.39 dB

2 F t 499.2 us -4.09 dBm

3
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Center Freq 2.441000000 GHz
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| Avg Type: Log-Pwr
TYPE | Wi
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JLog
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S7.4 I

7.4 i

ey R
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Agilent Spectrum Analyzer - Swept SA

Dwell NVNT 2-DH1 2441MHz One Burst

RL RF s50Q AC SEMSE:INT M ALIGH OFF 03:18:56 PM Mar 28, 2025
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[ - 3456
PHO: Fast ~»— Trig:Video THPE |Vt
I IFGain:Low #Atten: 30 dB DET|P PR
Ref Offset 2.56 dB AMkr1 392.0 us
E%gBidiv Ref 22.56 dBm -2.63 dB
126
258 1A2 TRIG LWL
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-17.4
24
<374
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Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.000 ms (10001 pts
FUNC
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Dwell NVNT 2-DH1 2441MHz Accumulated

b ALIGH OFF

03:19:29 PM Mar 28, 2025

RL RF S0 AC SEMSE:INT
Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[1[2 345 6
PHO: Fast ~»— Trig:FreeRun T PE | Wi
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JLog
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Dwell NVNT 2-DH3 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RF SO0  AC SEMSEINT A\ BLIGH OFF 03:19:58 PM Mar 28, 2025
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[ - 3456
PHO: Fast ~»— Trig:Video T PE | Wi

I IFGain:Low #Atten: 30 dB DET|P PR

AMkr1 1.644 ms|
Ref Offset 2.56 dB
IE%gBidiv RZf 225.956 dBm 2.44 dB
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FUNCTION FUNC

x|
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Dwell NVNT 2-DH3 2441MHz Accumulated

RL RF S0 AC SEMSE:INT A ALIGH OFF 03:20:31 PM Mar 28, 2025
Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[1[2 345 6
PHO: Fast ~»— Trig:FreeRun T PE | Wi
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JLog
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Dwell NVNT 2-DH5 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RF 509 AC SENSE:INT M ALIGH OFF 03:50:10 PM Mar 28, 2025
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[ - 3456
n Trig: Video TYPE | Wittt
PNO: Fast —+— kS Et
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Ref Offset 2.56 dB 1.46 dB|

I10 dBidiv. Ref 22.56 dBm
Log

126
1A2
258 TRIG LVL
-7

-17.4

L&)

278

=374

-A7 4
574
674

I| LB I‘I"‘| lF

Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 4.000 ms (10001 pts

L ] TN
A2 t (&) 2892 ms (A) 1.46 dB
2 F t 4992 us -4.20 dBm
3
4
5 =
6
7
8
9
10
11 ~|
< i | =
WSG WSTATUS‘

Dwell NVNT 2-DH5 2441MHz Accumulated
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PHO: Fast ~»— Trig:FreeRun T;E? g\im

IFGain:Low #Atten: 30 dB

Ref Offset 2.66 dB
10 dBidiv.~ Ref 22.56 dBm
JLog

126

256

-7 44

-17.4

27

-37.4

-47.4

574

7.4

Center 2.441000000 GHz Span 0 Hz
|Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.60 s (10001 pts;

IMSG | %‘STATUS‘

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com

SHENZHEN STS TEST SERVICES CO., LTD.



Ny
— Page 47 of 95 Report No.: STS2503342W01

Dwell NVNT 3-DH1 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RF SO0  AC SEMSEINT A\ BLIGH OFF 03:21:05 PM Mar 28, 2025
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[ - 3456
PHO: Fast ~»— Trig:Video T PE | Wi

I IFGain:Low #Atten: 30 dB DET|P PR

AMkr1 392.0 us|
Ref Offset 2.56 dB
IE%gBidiv RZf 225.956 dBm 0.97 dB|
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< ]
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Dwell NVNT 3-DH1 2441MHz Accumulated

RL RF S0 AC SEMSE:INT A ALIGH OFF 03:21:38 PM Mar 28, 2025
Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[1[2 345 6
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Agilent Spectrum Analyzer - Swept SA

Dwell NVNT 3-DH3 2441MHz One Burst

SEMSEINT] AN ALIGH OFF 03:24:54 PM Mar 28, 2025

RL RF s50Q AC
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE[ - 3456
PHO: Fast ~»— Trig:Video THPE |Vt
I IFGain:Low #Atten: 30 dB DET|P PR
Ref Offset 2.56 dB AMkr1 1.643 ms
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S0%  AC

Dwell NVNT 3-DH3 2441MHz Accumulated

SEMSEINT] ANALIGH OFF 03:25:27 PM Mar 28, 2025

Center Freq 2.441000000 GHz

TRACE|] 3455
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TYPE | Wi
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JLog
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Agilent Spectrum Analyzer - Swept SA

500 AC

Dwell NVNT 3-DH5 2441MHz One Burst

SEMSEINT]

AN ALIGH OFF 04:00:25 PM Mar 28, 2025

[Center Freq 2.441000000 GHz

| Trig Delay-500.0 ps

Trig: Video
#Atten: 30 dB

PHO: Fast -#—
IFGain:Low

TRACE|] 3456
TYPE | Wubviontit
DETIF FLR R

Avg Type: Log-Pwr

Ref Offset 2.66 dB

I10 dBidiv. Ref 22.56 dBm
Log

AMEKr1 2.894 ms|
-0.03 dB|
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=744 vy

-17.4

TRIG LWL

278
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-A7.4
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674 Tr

Center 2.441000000 GHz
Res BW 1.0 MHz

#VBW 4.0 MHz

Span 0 Hz
Sweep 4.000 ms (10001 pts

2.894 ms (A)
t 4992 us

FUNCTION

003dB
£5.87 dBm

FUNC

%‘STATUS ‘

S0%  AC

Dwell NVNT 3-DH5 2441MHz Accumulated

SEMSEINT]

04:00:58 PM Mar 28, 2025

b ALIGH OFF

Center Freq 2.441000000 GHz

Trig: Free Run
#Atten: 30 dB

PHO: Fast ~—#—
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2. Maximum Peak Conducted Output Power

Condition Mode Frequency (MHz) Conducted Power (dBm) Limit (dBm) Verdict
NVNT 1-DH5 2402 0.24 <=21 Pass
NVNT 1-DH5 2441 0.05 <=21 Pass
NVNT 1-DH5 2480 -0.59 <=21 Pass
NVNT 2-DH5 2402 1.16 <=21 Pass
NVNT 2-DH5 2441 0.9 <=21 Pass
NVNT 2-DH5 2480 0.23 <=21 Pass
NVNT 3-DH5 2402 1.51 <=21 Pass
NVNT 3-DH5 2441 1.31 <=21 Pass
NVNT 3-DH5 2480 0.69 <=21 Pass
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Test Graphs

Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 1-DH5 2402MHz

RL RF 504 AC SEMNSE:INT A ALIGN OFF 04:11:40 PM Mar 28, 2025
Center Freq 2.402000000 GHz | ) Avg Type: Log-Pwr TRACE[TC 55 6
PNO: Fast -»—~ Trig:FreeRun Avg|Held: 100{100 TYPE | IW Wit
IFGain:Low #Atten: 30 dB DET|P 1T
Mkr1 2.401 889 GHz
Ref Offset 2.56 dB
10 dBidiv  Ref 22.56 dBm 0.240 dBm
JLog
125
258 O
A4
7.4
-274
37.4
47.4
574
-B7.4
Center 2.402000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz #Sweep 100.0 ms (10001 pts
IMSG %STATUS

Agilent Spectrum Analyzer - Swept SA
509 AC

Peak Power NVNT 1-DH5 2441MHz

SEMSEINT] MWALIGH OFF 04:10:50 PM Mar 28, 2025

Center Freq 2.441000000 GHz |

TReCE[T ~ 356
TYPE|M

Avg Type: Log-Pwr

PNO: Fast —»— Trig:Free Run Avg|Held: 100/100

IFGain:Low #Atten: 30 dB DET|P MR N M

Ref Offset 2.56 dB
Ref 22.56 dBm

Mkr1 2.441 197 GHz
0.052 dBm

10 dBidiv
JLog

126

256

744

-17.4

-27 4

-37.4

-47.4

-57.4

-B7.4

Center 2.441000 GHz
Res BW 2.0 MHz

Span 10.00 MHz

#VBW 6.0 MHz #Sweep 100.0 ms (10001 pts

IMSG

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 1-DH5 2480MHz

RL RF 509 AC SENSE:INT M ALIGH OFF 04:00:51 PM Mar 28, 2025

Center Freq 2.480000000 GHz | ) Avg Type: Log-Pwr TRACE[T S 3456

PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I it

IFGain:Low #Atten: 30 dB pET|P MR NN N

Mkr1 2.480 163 GHz

Ref Offset 252 dB

10 dBidiv  Ref 22.52 dBm -0.592 dBm
JLog
125

252 .

7 AR
78
275
378
475
-57.5
675

Center 2.480000 GHz Span 10.00 MHz

|#Res BW 2.0 MHz #VBW 6.0 MHz #Sweep 100.0 ms (10001 pts

IMSG

% STATUS

Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 2-DH5 2402MHz

04:04:03 PM Mar 28, 2025

RL RF 50% AC SEMNSE:INT A\ ALIGH OFF

Center Freq 2.402000000 GHz | ] Avg Type: Log-Pwr TRACE[| = 345 6

PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I il

IFGain:Low #Atten: 30 dB pET|P R RR M

Mkr1 2.402 153 GHz

Ref Offset 2.56 dB

10 dBidiv  Ref 22.56 dBm 1.159 dBm
JLog
125

256 ’

7 A4
7.4
274
374
47.4
574
67.4

Center 2.402000 GHz Span 10.00 MIHz

|#Res BW 2.0 MHz #VBW 6.0 MHz #Sweep 100.0 ms (10001 pts

IMSG

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 2-DH5 2441MHz

RL RF 509 AC SENSE:INT M ALIGH OFF 04:04:33 PM Mar 28, 2025

Center Freq 2.441000000 GHz | ) Avg Type: Log-Pwr TRACE[T S 3456

PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I it

IFGain:Low #Atten: 30 dB pET|P MR NN N

Mkr1 2.441 001 GHz

Ref Offset 2.56 dB

10 dBidiv  Ref 22.56 dBm 0.895 dBm
JLog
126

256 0

7 A4
7.4
27.4
374
474
-57.4
67.4

Center 2.441000 GHz Span 10.00 MHz

|#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG

% STATUS

Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 2-DH5 2480MHz

04:05:00 PM Mar 28, 2025

RL RF 50% AC SEMNSE:INT A\ ALIGH OFF

Center Freq 2.480000000 GHz | ] Avg Type: Log-Pwr TRACE[| = 345 6

PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I il

IFGain:Low #Atten: 30 dB pET|P R RR M

Mkr1 2.479 952 GHz

Ref Offset 252 dB

10 dBidiv  Ref 22.52 dBm 0.233 dBm
JLog
125

252 {

7 AR
78
27A
375
475
578
675

Center 2.480000 GHz Span 10.00 MIHz

|#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 3-DH5 2402MHz

RL RF 509 AC SENSE:INT M ALIGH OFF 03:55:18 PM Mar 28, 2025

Center Freq 2.402000000 GHz | ) Avg Type: Log-Pwr TRACE[T S 3456

PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I it

IFGain:Low #Atten: 30 dB pET|P MR NN N

Mkr1 2.401 981 GHz

Ref Offset 2.56 dB

10 dBidiv  Ref 22.56 dBm 1.509 dBm
JLog
126

256 Q

7 A4
7.4
27.4
374
474
-57.4
67.4

Center 2.402000 GHz Span 10.00 MHz

|#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG

% STATUS

Agilent Spectrum Analyzer - Swept SA

Peak Power NVNT 3-DH5 2441MHz

03:56:23 PM Mar 28, 2025

RL RF 50% AC SEMNSE:INT A\ ALIGH OFF

Center Freq 2.441000000 GHz | ] Avg Type: Log-Pwr TRACE[| = 345 6

PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I il

IFGain:Low #Atten: 30 dB pET|P R RR M

Mkr1 2.440 989 GHz

Ref Offset 2.56 dB

10 dBidiv  Ref 22.56 dBm 1.312 dBm
JLog
125

256 ‘

7 A4
7.4
274
374
47.4
574
67.4

Center 2.441000 GHz Span 10.00 MIHz

|#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Peak Power NVNT 3-DH5 2480MHz
Agilent Spectrum Analyzer - Swept SA
RL RF 509 AC SENSE:INT M ALIGH OFF 03:57:18 PM Mar 28, 2025
Center Freq 2.480000000 GHz | ) Avg Type: Log-Pwr TRACE[12 345 6
PHO: Fast ~»— Trig:FreeRun Avg|Held: 100/100 THPE| I it
IFGain:Low #Atten: 30 dB pET|P MR NN N
Mkr1 2.479 969 GHz
Ref Offset 252 dB
10 dBidiv  Ref 22.52 dBm 0.685 dBm
JLog
125
252 ’
748
75
275
375
475
-57.5
B75
Center 2.480000 GHz Span 10.00 MHz
|#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts
IMSG %STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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3. -20dB Bandwidth
Condition Mode Frequency (MHz) -20 dB Bandwidth (MHz) Verdict

NVNT 1-DH5 2402 0.9496 Pass
NVNT 1-DH5 2441 0.998 Pass
NVNT 1-DH5 2480 0.9594 Pass
NVNT 2-DH5 2402 1.3178 Pass
NVNT 2-DH5 2441 1.3029 Pass
NVNT 2-DH5 2480 1.2841 Pass
NVNT 3-DH5 2402 1.3058 Pass
NVNT 3-DH5 2441 1.2792 Pass
NVNT 3-DH5 2480 1.3035 Pass

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
SHENZHEN STS TEST SERVICES CO., LTD. - "
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Test Graphs

-20dB

Agilent Spectrum Analyzer - Occupied BW

509 AC

Bandwidth NVNT 1-DH5 2402MHz

SEMSEINT] MWALIGH OFF 03:30:21 PM Mar 28, 2025

[Center Freq 2.402000000 GHz

| Center Freq: 2.402000000 GHz Radio Std: None

Trig: Free Run Avg|Held: 100{100
#Atten: 30 dB

——

#IFGain:Low Radio Device: BTS

Ref Offset 2.56 dB

10 dBidiv Ref 27.56 dBm

||L

Mkr3 2.4025289 GHz
-18.484 dBm

od

176

7 5B

-2.44

-12.4

-22.4

-32.4

-42.4

-52.4

624

Center 2.402 GHz
Res BW 30 kHz

Span 2 MHz

#VBW 100 kHz Sweep 2.667 ms|

Occupied Bandwidth Total Power 9.27 dBm
883.79 kHz
Transmit Freq Error 54.132 kHz OBW Power 99.00 %
x dB Bandwidth 949.6 kHz x dB -20.00 dB
MSG %STATUS

509 AC

-20dB Bandwidth NVNT 1-DH5 2441MHz

03:32:58 PM Mar 28, 2025

SEMSEINT] MWALIGH OFF

[Center Freq 2.441000000 GHz

Radio Std: None

| Center Freq: 2.441000000 GHz

—»— Trig:Free Run Avg|Held: 100{100

#Atten: 30 dB Radio Device: BTS

#IFGain:Low

Ref Dffset 2.56 dB

10 dBidiv Ref 27.56 dBm

Mkr3 2.4415486 GHz
-22.459 dBm

Log

176

756

-2.44

-12.4

-22.4

-32.4

-42.4

-52.4

-62.4

Center 2.441 GHz
Res BW 30 kHz

Span 2 MHz

#VBW 100 kHz Sweep 2.667 ms|

Occupied Bandwidth Total Power 9.12 dBm
876.17 kHz
Transmit Freq Error 49.569 kHz OBW Power 99.00 %
x dB Bandwidth 998.0 kHz x dB -20.00 dB
MSG %STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Agilent Spectrum Analyzer - Occupied BW
500 AC

-20dB Bandwidth NVNT 1-DH5 2480MHz

b ALIGH OFF

03:33:53 PM Mar 28, 2025

#IFGain:Low

[Center Freq 2.480000000 GHz

Trig: Free Run
#Atten: 30 dB

——

Center Freq: 2.480000000 GHz

Radio Std: None
Avg[Held: 100/100
Radio Device: BTS

Ref Offset 262 dB

10 dBidiv Ref 27.52 dBm

||L

Mkr3 2.4805337 GHZ
-19.041 dBm

og

175

a2

-2 45

-12.5

-22.5

-325

-42.6

-52.5

625

Center 2.48 GHz

Res BW 30 kHz #VBW 100 kHz

Span 2 MHz
Sweep 2.667 ms

Occupied Bandwidth Total Power 8.35 dBm
884.64 kHz
Transmit Freq Error 53.994 kHz OBW Power 99.00 %
x dB Bandwidth 959.4 kHz x dB -20.00 dB
MSG %STATUS

S0%  AC SEMSEINT]

-20dB Bandwidth NVNT 2-DH5 2402MHz

b ALIGH OFF

03:40:56 PM Mar 28, 2025

[Center Freq 2.402000000 GHz |

Trig: Free Run
#Atten: 30 dB

—-—
#IFGain:Low

Center Freq: 2.402000000 GHz

Radio Std: None

Avg[Held: 100/100
Radio Device: BTS

Ref Dffset 2.66 dB

10 dBidiv Ref 27.56 dBm

||L

Mkr3 2.4027124 GHz
-20.818 dBm

od

176

7 5B

-2.44

-12.4

-20.4

-32.4

-42.4

-52.4

624

Center 2.402 GHz

Res BW 30 kHz #VBW 100 kHz

Span 2 MHz
Sweep 2.667 ms

Occupied Bandwidth Total Power

1.1983 MHz
53.545 kHz
1.318 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

8.12 dBm

99.00 %
-20.00 dB

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Agilent Spectrum Analyzer - Occupied BW
500 AC

-20dB Bandwidth NVNT 2-DH5 2441MHz

03:41:55 PM Mar 28, 2025

b ALIGH OFF

‘ #IFGain:Low

[Center Freq 2.441000000 GHz

——

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run Avg|Held: 100{100

#Atten: 30 dB Radio Device: BTS

Ref Dffset 2.66 dB
10 dBidiv Ref 27.56 dBm

Mkr3 2.4417018 GHZ
-19.848 dBm

Log

176

786

-2.44

-12.4

-22.4

-32.4

-42.4

-52.4

624

Center 2.441 GHz
Res BW 30 kHz

Span 2 MHz
Sweep 2.667 ms

#VBW 100 kHz

Occupied Bandwidth

1.1815 MHz
50.332 kHz
1.303 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 8.73 dBm

99.00 %
-20.00 dB

OBW Power
x dB

% STATUS

S0%  AC

-20dB Bandwidth NVNT 2-DH5 2480MHz

SEMSEINT]

03:43:57 PM Mar 28, 2025

b ALIGH OFF

[Center Freq 2.480000000 GHz |

—-—
#IFGain:Low

Radio Std: None

Center Freq: 2.480000000 GHz
Trig: Free Run Avg|Held: 100{100

#Atten: 30 dB Radio Device: BTS

Ref Dffset 262 dB
10 dBidiv Ref 27.52 dBm

Mkr3 2.4806966 GHz
-19.808 dBm

Log

175

752

-2 45

-12.5

-205

-325

-42.5

525

625

Center 2.48 GHz
Res BW 30 kHz

Span 2 MHz
Sweep 2.667 ms

#VBW 100 kHz

Occupied Bandwidth

1.1983 MHz
54.540 kHz
1.284 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 7.34 dBm

99.00 %
-20.00 dB

OBW Power
x dB

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Agilent Spectrum Analyzer - Occupied BW

-20dB Bandwidth NVNT 3-DH5 2402MHz

03:54:07 PM Mar 28, 2025

b ALIGH OFF

RL RF SO0  AC
Iéenter Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None
«p. Trig:Free Run Avg|Held: 100{100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
MKr3 2.4027009 GHZ
Ref Offset 256 dB
||1° dBidiv____Ref 27.56 dBm -19.229 dBm
og
17.6
7.56
-2.44
-12.4 .
-22.4
-32.4
424 et
524
-62.4
Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 8.42 dBm
1.2019 MHz
Transmit Freq Error 47.958 kHz OBW Power 99.00 %
x dB Bandwidth 1.306 MHz x dB -20.00 dB
MSG %smms
-20dB Bandwidth NVNT 3-DH5 2441MHz
RL RF 508 AC SEMSE:INT A\ ALIGH OFF 03:56:32 PM Mar 28, 2025
Eenter Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None
«p. Trig:Free Run Avg|Held: 100{100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 266 dB
||10 dBidiv Ref 27.56 dBm -22.077 dBm

Mkr3 2.4416883 GHz

Log

176

7 5B

-2.44

-12.4

-20.4

-32.4

-42.4

-52.4

624

Center 2.441 GHz
Res BW 30 kHz

Span 2 MHz
#/BW 100 kHz Sweep 2.667 ms

x dB Bandwidth

Occupied Bandwidth Total Power 5.73 dBm

Transmit Freq Error 48.720 kHz OBW Power 99.00 %

1.1953 MHz

1.279 MHz x dB -20.00 dB

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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-20dB Bandwidth NVNT 3-DH5 2480MHz
Agilent Spectrum Analyzer - Occupied BW
RL RF S0R  AC B ALIGN OFF 03:57:20 PM Mar 28, 2025
Iéenter Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None
«p. Trig:Free Run Avg|Held: 100{100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.4807034 GHZ
Ref Offset 2.62 dB
||10 dBidiv Ref 27.52 dBm -22.884 dBm
og
17.5
752
-2.48
-12.8 PRV N
-22.8 .
-32.5
-42.5
52.5
-62.5
Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 4.97 dBm
1.2043 MHz
Transmit Freq Error 51.678 kHz OBW Power 99.00 %
x dB Bandwidth 1.303 MHz x dB -20.00 dB
MSG %STATUS

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China

SHENZHEN STS TEST SERVICES CO., LTD. )
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com



Page 62 of 95 Report No.: STS2503342W01

5. Carrier Freqguencies Separation

Condition | Mode | Hopping Freql (MHz) | Hopping Freq2 (MHz) | HFS (MHz) | Limit (MHz) | Verdict
NVNT 1-DH5 2402.066 2402.948 0.882 >=0.633 Pass
NVNT 1-DH5 2441.034 2442.048 1.014 >=0.665 Pass
NVNT 1-DH5 2479.02 2480.026 1.006 >=0.64 Pass
NVNT 2-DH5 2401.898 2403.39 1.492 >=0.879 Pass
NVNT 2-DH5 2440.876 2442.052 1.176 >=0.869 Pass
NVNT 2-DH5 2479.04 2480.052 1.012 >=0.856 Pass
NVNT 3-DH5 2401.882 2403.158 1.276 >=0.871 Pass
NVNT 3-DH5 2440.966 2442.208 1.242 >=0.853 Pass
NVNT 3-DH5 2479.05 2480.038 0.988 >=0.869 Pass

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
SHENZHEN STS TEST SERVICES CO., LTD. "
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com
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Test Graphs

Agilent Spectrum Analyzer - Swept SA
RL RF 509 AC

CFES NVNT 1-DH5 2402MHz

SEMSEINT] MWALIGH OFF 03:35:34 PM Mar 28, 2025

[Center Freq 2.402500000 GHz

| Avg Type: Log-Pwr TRACE 2456

Wi Trig: Free Run Avg|Held:>100/100 TYPE |IW] Wttt
PNO: Wide
IFGain:Low > #Atten: 30 dB DET|P MR N M

Ref Offset 2.56 dB
10 dBidiv._ Ref 22.56 dBm
°d

Mkr1 2.402 066 GHz
0.189 dBm

126

286

=744

-17.4

=274

-37.4

-47 4

-57.4

-67.4

Center 2402500 GHz
|#Res BW 30 kHz

Span 2.000 MHz
Sweep 2.133 ms (1001 pts)

#VBW 100 kHz

< ]
f 2.402 066 GHz

0.189 dBm
2 N f 2.402 948 GHz 0.558 dBm
3
4
5
6
7
8
9
10 N
1 v
< | B8
MSG %STATUS

— FUNCTION FLUNCTION w1

RL RF 509 AC

CFS NVNT 1-DH5 2441MHz

03:37:11 PM Mar 28, 2025

SEMSEINT] MWALIGH OFF

[Center Freq 2.441500000 GHz

| Avg Type: Log-Pwr TRACE 2456

Avg|Held:>100/100 TYPE|M

PNO: Wide GO Trig: Free Run

IFGain:Low #Atten: 30 dB DET|P MR N M

Ref Offset 2.56 dB
10 deidiv ~ Ref 22.96 dBm
og

Mkr1 2.441 034 GHz
-1.126 dBm

126

256

744 =

-17.4

=274

-37.4

-47.4

574

7.4

Center 2441500 GHz
|#Res BW 30 kHz

Span 2.000 MHz

#VBW 100 kHz Sweep 2.133 ms (1001 pts)

2
3
4
5
6
7
8
9
10
1

|~ =

=
@
o]

2.441034 GHz
f 2.442 048 GHz

FUNCTION FUNCTION

-1.126 dBm
0.264 dBm

£

% STATUS

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Swept SA

500 AC

CFS NVNT 1-DH5 2480MHz

SEMSEINT] AN ALIGH OFF 03:38:21 PM Mar 28, 2025

[Center Freq 2.479500000 GHz

TRecE[ ~ 2258

| Avg Type: Log-Pwr
TYPE|M ks

PNO: Wide GO Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 30 dB DET|F MR

Ref Offset 2.62 dB

||10 dBidiv. Ref 22.52 dBm
Log

Mkr1 2.479 020 GHz
-0.997 dBm

125

252

-7 45

-178

-27A

-37.a

475

518

B75

Center 2.479300 GHz
| Res BW 30 kHz

Span 2.000 MHz

#VBW 100 kHz Sweep 2.133 ms (1001 pts)

| PO
N 2.479 020 GHz 0.997 dBm
2 N f 2.480 026 GHz 0.480 dBm
3
4
5
6
7
8
9
10 N
11 v
< | >
MSG %STATUS

Agilent Spectrum Analyzer - Swept SA

S0%  AC

CFES NVNT 2-DH5 2402MHz

SEMSEINT] ANALIGH OFF 03:52:48 PM Mar 28, 2025

[Center Freq 2.402500000 GHz

TRACE 3456

| Avg Type: Log-Pwr
TYPE|M Wik

PNO: Wide GO Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 30 dB pET|P M

Ref Offset 2.66 dB

||10 dBidiv._ Ref 22.56 dBm
Log

Mkr1 2.401 898 GHz
-0.689 dBm

128

286

744 S A

-17.4

-2

=374

-47 4

574

674

Center 2.402500 GHz
| Res BW 30 kHz

Span 2.000 MHz

#VBW 100 kHz

| FUNC: FUNCTI UE ~
N 2.401 898 GHz 0.689 dBm
2 N f 2.403 390 GHz 5.138 dBm
3
4
5
6
7
8
9
10 1
11 9
& | &
MSG %STATUS

Sweep 2.133 ms (1001 pts)

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Swept SA

500 AC

CFS NVNT 2-DH5 2441MHz

SEMSEINT] AN ALIGH OFF 03:49:51 PM Mar 28, 2025

[Center Freq 2.441500000 GHz

TRecE[ ~ 2258

| Avg Type: Log-Pwr
TYPE|M ks

PNO: Wide GO Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 30 dB DET|F MR

Ref Offset 2.66 dB
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Agilent Spectrum Analyzer - Swept SA

S0%  AC

CFES NVNT 2-DH5 2480MHz

SEMSEINT] ANALIGH OFF 03:51:10 PM Mar 28, 2025

[Center Freq 2.479500000 GHz

TRACE 3456

| Avg Type: Log-Pwr
TYPE|M Wik

PNO: Wide GO Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 30 dB pET|P M

Ref Offset 252 dB

||10 dBidiv._ Ref 22.52 dBm
Log

Mkr1 2.479 040 GHz
-1.363 dBm

125

252

74 o

-178

-27a

-37.a8

-7 8

518

B75

Center 2.479500 GHz
| Res BW 30 kHz

Span 2.000 MHz

#VBW 100 kHz

| FUNC: FUNCTI UE ~
N 2479040 GHz -1.363 dBm
2 N f 2480052 GHz 0.279 dBm
3
4
5
6
7
8
9
10 1
11 9
& | &
MSG %STATUS

Sweep 2.133 ms (1001 pts)

SHENZHEN STS TEST SERVICES CO., LTD.

101, Building B, Zhuoke Science Park, No. 190 Chongging Road, Zhancheng Shequ, Fuhai Sub-District, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-755 3688 6288 Fax: +86-755 3688 6277 Http://www.stsapp.com E-mail:sts@stsapp.com



